

Provider Memorandum

Medicaid Billing: Noncovered Diagnosis Codes

This is a reminder Molina follows HFS guidelines and will deny claims containing any combination of the diagnosis codes listed below.

The edit, **N569-Not covered when performed for the reported diagnosis**, will deny claims submitted electronically or on paper UB-04 (837I) forms.

Molina encourages providers to use this memo as a reference when submitting claims.

<u> </u>	<u> </u>
Diagnosis Code	Program Coverage Code
N4601	1
N46021	1
N46022	1
N46023	1
N46024	1
N46025	1
N46029	1
N4611	1
N46121	1
N46122	1
N46123	1
N46124	1
N46125	1
N46129	1
N468	1
N469	1
N970	1
N971	1
N972	1
N978	1
N979	1
N980	1
N981	1
N982	1
N983	1
N988	1
N989	1
O3421	1
Z021	1

Diagnosis Code	Program Coverage Code
Z310	1
Z3141	1
Z3142	1
Z31438	1
Z31440	1
Z31448	1
Z3149	1
Z3161	1
Z3162	1
Z3169	1
Z3181	1
Z3183	1
Z3184	1
Z3189	1
Z319	1
Z5301	1
Z5309	1
Z531	1
Z5320	1
Z5321	1
Z5329	1
Z538	1
Z539	1

Questions

Providers with questions may contact their provider network managers or email the Provider Network Management Department at MHILProviderNetworkManagement@MolinaHealthcare.com.

Providers who need help identifying their assigned provider network manager may visit Molina's Service Area page at MolinaHealthcare.com/providers/il/medicaid/contacts/Pages/servicearea.aspx.

Join Our Email List

Join Molina's provider email list! Be the first to receive news and updates about Molina services, delivered automatically to your inbox. Just click here, molinahealthcare.activehosted.com/f/1, fill out the form and submit to get started.